“““““

//4/ VAM /f%

11410 QBME caivrna TOURING; @EJ

CfﬁC@_ItﬁTaobao; : ._ @fflClaIWeCha L
"-:- BAINHHA e A L = AR




Specification / BBZS1E

BEFORE YOU START

Before building and operating your KIT-ADVANCE 2K18 EVO, you must read through all of the assembly instructions of this instruction manual and fully
understand them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin

assembling. Make sure you review this entire manual. We cannot accept your KIT-EX-REAL for return or exchange after it has been partially or fully assembled.

HHHIITHANC

KIT-ADVANCE 2K18 EVODIBII T LI ET BaiICIE AT BAFIEREBINRBEE £ S ) RO TERELTHY MELRWVWAX—I&BITRLIIC. 5V = HEL
HFEV 2TDIETEF (BRI TTERLTHS. SV AV OB TESEDS FTEWV, BIRSHEEDLTANBTETE THHIEE BN D TEL, WRED—I.
FOELTHELTUTEYELRS MWRDOTHEP BREEF—T TEECADT . TTERIILETVEL,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

BEEADY F—F

HRICE T 2REP BURDSRBIE DA HB L TEY LA HILOBRRICCEHBA H25EIEH [BITIRACING Y R— b F— LD A —|U jp@3racing.com.hk (HAZER
IICTHA T TVEY, e S80I 7 H A bhitp://www.3racing.com. hk TIFEFHIEE . £ b7y TOERR. 4723+ b \—Y RUZDMOEROEREET
W e E 7, SR B ERICTIFE LTHRBW B LS5 TEZRYRIGW I LE T,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-ADVANCE 2K18 EVO. Using any third
party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting

directly or indirectly from the purchase, ownership or use of the product.

e

HROBHI T LRI BRNCH BURHBAR ZEHM G o T REBEICERHVL TEV BURSBAE I SFNEI BEMICBL T WO TEBRTEDLSITHED,
BHFEW, BROMREZRER T H128IC KIT-ADVANCE 2K18 EVOERAD 7Y 7/ L— ) —X=MRELTHYE LT, BE=E DM BRACINGT Y T L— RS 45t
D) ZEHENNCBEVETE @EDRIHE T CleaBYE T MEERBERIC HVERIENICRRE AT 54 2 TOREEEPEERIER.

SHDRIARMGEZTRAE T D EITEIET.

Tool Include / BGlcEHY—Ib:

Specifications / BFEANYY :

\—; A
E’%’Iﬁ“ #2000 Oil
©

o #350 Oil
#2000 A1 IV

#350 7 1Jb

BEHARAURUEAR [ty 7y TR/ Y Ty AR / ¥ T LA REK

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :

English Version / SEEkR:
Japanese Version / B#5EkR:

http://os.3racing.hk
http://www.3racing-jp.com

Overall Length/££ : 373mm MAX
Overall Width/£1& : 187mm
Overall Height/2&: 115mm
Wheel Base/R+A—ILRX—X : 257mm
Weight/£f#ER : Approx 1320g

Contents / B##

Tool Required / HEHY—Ib :

__m’.m’! 1.5mm Hex Wrench
b [ 1.5mm #<mLYF
P J 2.0mm Hex Wrench
* —————] § oo 0200
'E'. . 2.0mm AaLyF
__la'.m 2.5mm Ball Driver Hex Wrench
Q (1 2.5mm AfR—ILES118—
'u'. m‘! 4.0mm Phillips Screwdriver
) 1 4.0mm 73ZF51/5—
3 5.5mm Nut Driver
5.5mm FhES18

|

PLIERS WIRE CUTTER
F5 A DA —fryE—
(777772 7777777777 Th— | Z%
HOBBY KNIFE SCISSORS
AvE— 13Ed
BODY REAMER TWEEZERS
RFq—1)—<— vtk

THREAD LOCK
| TSR

1. Gear Differential Assembly / ¥ 77 7DRU$F ------------------ooo----- 3
2. Center Gear & Solid Axle Assembly / €2 —F¥T7&V/ YUY FFIRIVOBRT - ---- 4
3. Front And Rear Suspension Arm Assembly / 70>k & U7 HX7—LOB{HT ---5-7

4. Front & Rear Bulkhead Assembly / 700> F&UTIULIAY FOBRfHF ---------- 8
5. Drivetrain Installation / BR&H AT LOBFHS -------------ommmmm oo 9
6. Front & Rear Shock Tower Assembly / 7002 b & V723w 27— OB ------ 10
7. Front & Rear Bulkhead Cover Installation / 702 F&UTIULIAY KA S —EOBYSE - ---—--- 1
8. Front & Rear Stabilizer Assembly / 7OV F & U7 AZESAH—DBUHF ----- 12-13
9. Front & Rear Hub Assembly / 702 F &U7ZNTOBYHF ---------------. 14-15
10. Oil Damper Assembly / A1 IVEIN—DBYHF  ------------------- 16-17
11.RC UnitInstallation / RCZ =y FOBY{HIHF ---------------cmmm 18-19
12. Standard Battery Installation / O/ %7{yFU—DOmfHF ----------------- 20
13.Battery Tray Plate / /Xy 7Y—FL—TL—F -----moommmmmom oo 21
14. Front Bumper & Body Post Assembly / 8>/ M) $— & 74 —FKARDRYF - -—---——--- 22
15. Rear Body Post Assembly / U7 R 7 —RAPOWMfHF --------coome = 23
16. Parts Include / GICEBBIN—Y = === === - oom oo oo 24 -29




1. Gear Differential Assembly / 7757 QR {HiF

M2 x 9.8mm Pin (2)
C—Im2x9.8mm £ (2)
M2.6 x 8mm Flat Screw (4)
M2.6x8mm 75w F X5 21— (4)
P5 O-Ring (2)
P50U>%5 (2)

10T Bevel Gear 0.8 Pitch (4)

M3.6x9.5x0.2mm
Spacer (4)
AN—H—(4)
M5.1x 15.4x0.3mm
Spacer (2)
AR—H—(2)

#2000 Oil
| #2000 A1)V

3.5mm Cross Pin (1)
3.5mm oy axE> (1)

M10x 15 x 4mm Bearing (2)
M10x15x4mm 7 V> 5 (2)

— ]

Differential Outer Joint (2)
TIT702—T3a47 Q)

il

|

Nl

i

Gear Differential Housing (1)
FTTINTGIVT (1)

7
7, V &) " = i
AP ANC =
A = A
38T Gear Differential Cover -7
Siep 1 BTHT7FTHI— -7
-~
>
- -
E@;l Filmgocki Differential Outer Joint - Step 2
L TEYERA.) (T TITI2—J3aAv b -~
M5.1x15.4x0.3mm 9 -
2’3\53#_ o\ XS 1 Differential Outer Joint
: 0 L FITOE—=I3A+
-~
/@\ 55600 ~ Gear Differential Housing
P5 0-Ring e _ - FT7TFINIIVYT
Psoyvy “

Al - GREEN SLIME
- E‘- = (Notlnduded)

M2 x9.8mm - re RORLCAN

i - | macsasn

Pin ~ U Tavzen.)
YE‘/ P M5.1x15.4% 0.3mm
- Spacer
18T Bevel Gear 0.8 Pitch = AR—H—

18TANILF70.8E Y F
18T Bevel Gear 0.8 Pitch
18TRNILFT0.8E Y F

’/#;000 Oil
PSOY Y <

P5 O-Ring
#2000 41 IV
ol
M2x9.8mm
Pin
V Ev

After installing the 18T Bevel Gear, fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the left diagram.

1BTANIVE T ZRY T E Liziic. ERDE S ICIBTANILF
TEBEBEEFMNIETING IV TDRITANTLIETL,

83

10T Bevel Gear 0.8 Pitch T
Step 3 10TRAIVET0.8E Y F ’ 3000
#2000 0il
M3.5x9.5x0.2mm
M3.5x9.5x0.2mm Spacer % #2000 4 IV
s —tf—
;f,a\-chj._ 3.5mm Cross Pin AN
3.5mm Y OXE> ‘ @\
__________ 10T Bevel Gear 0.8 Pitch
M2.6 x 8mm 10TRANILFT08E Y F
Flat Screw

229 hA9Ya—

After installing the 10T Bevel Gears, fill
Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the above diagram. Slowly rotate the
Quter Joint to remove any air bubbles
trapped under the Bevel Gears.
10TANILEF 7 ERY {1 E LI,
FREDL S/ OREEREDIEEF MV E
FINTIZ 2 TORICANTKFEEL,
ANIWFTORITAFWRBERY 51
KTFI2—=T34 7 Do Y EALTLEEL, il

IRV

F—————————————————— === ==
| /
|
|
|
| M10x 15 x4mm
| Bearing
| ~7Y>T

Gear Differential Gasket |

¥T7TI7HARTY b |
|
|
|
| M10x 15 x4mnr—

Bearing
| v 2/
|
I Assembled View
|
|
1




2. Center Gear & Solid Axle Assembly
Y 2—FT7&/)y RTIRIVORFIT

M2 x 9.8mm Pin (2)
M2x9.8mm E> (2)

M3 x 6mm Button Screw (3)
M3x6mm K2R 21— (3)
M3 x 6mm Flat Screw (1)
M3x6mm 75w XYY 21— (1)

3MM Flat Head Washer (1)
BMM 735y Ay FOv o+ —(1

—

M5 x 7 x 0.2mm Shim (1)
M5x7x0.2mm < L (1)

M10 x 15 x 4mm Bearing (2)
M10x15x4mm A7) > 5 (2)

Ol

Center Pulley Shaft Spacer (1)
=T —) =2+ T FAR—H—(1)

=]

Solid Axle Outer Joint (2)
V)Y T IRIVTOZ2—T3147F(2)

r 1©

M5 x 23.9mm Center Shaft (1)
M5x23.9mm 22—+ 7 k(1)

_APANcE

L2

Front Solid Axle

)

38T Pulley
38T 7—1—

M3 x6mm
Button Screw
REVZX9Ya—

M10x 15 x4mm
Bearing
7YY

Solid Axle Outer Joint
YUY FTORWTO2—I347 b

Assembled View
#4037 X

Bearing Holder -B
NTYVTRIVE—-B

arbvyVy F7 90

Solid Axle / YUy E74Z IV

Bearing Holder- A
NTFVITRIVE—-A

M10x 15 x4mm
Bearing
R7UVT

Solid Axle Outer Joint
YUY FTIAWTI2—=T34 7+

Bearing Holder-A (1) /B (1)
R7VVGFRIVE—-A(1)/B(1)

Front Solid Axle (1)
7arv vy F722R10 (1)

38T Pulley (1)
38T 7—U—(1)

Spur Gear Adaptor (1)
AN—FTT7ETZ2—(1)

M3 x 6mm Flat Screw
M3x6mm 75y bRV 21—

Spur Gear Adaptor / RIN—=F 7774 T2 —

M2 x5mm
FIaEScrew
723y FRIYa— 20T Pulley
20T 7—1—

Aluminium Gear Adaptor
TIWEIFXTTHT2—

116T Pulley
116T 77— —

Center Pulley Shaft Spacer
I R—T——+ T P AR—Y—

M2 x 5mm Flat Screw
M2x5mm 75y RS Ya—

M5 x 10 x4mm
Bearing
~7VYT
M5 x7 x 0.2mm Shim
M5x7x0.2mm & La
Q 3MM Flat Head Washer

MM 75y bAY FTv o+ —

10x4mm

M2 x 5mm Flat Screw
M2x5mm 75y bRV 21—

Bearing
vV 4/

M5 x 23.9mm Center Shaft
M5x239mm 22—+ 7 b

3

Spur Gear Adaptor
AN—FTT7HT2—

Assembled View
A RyA

-4-

g



3. Front And Rear Suspension Arm Assembly y =F e
707+ & UTH AT — Lo APRANCE v

| BAG 2/
©

M3 x 5 x0.3mm Shim (4)
M3 x5x0.3mm </ L (4)

O

M6 x L3 x 0.2mm Shim(4)
M6 x L3 x 0.2mm </ L (4)

Ol

M3 x 6 x 1.5mm Spacer (8)
M3 x 6 x 1.5mm AX—1— (8)

M4 x 10mm Set Screw (4)
M4x10mmtwv FR7 1) 12— (4)

Crffmo

4.8mm Ball Stud (2)
4.8mm R—JLAZ v K (2)

O

5.8mm Ball Stud (4)
5.8mm R—JVAZ Y K (4)

M3 x 46mm Pin (4)
M3 x46mm E2/ (4)

_-‘-?‘5‘_‘-

Front:Suspension Arm / Z0X7F-H27—L
Left / /é

M4 x 10mm
Set Screw
ty bX7Ya—

Front Suspension Arm
7aY b-YR7—L4

M3x6x1.5mm
Spacer
AN—t—
Assembled View
4= hva
M3 x5x0.3mm "‘E"‘L
Shim 5.8mm Ball Stud
2N 5.8mm K—JVRZ Y F Note : Please repeat steps for Right Side assembly.
THEE  GRIOEMIER Ty T ERRLTIZEL,

o

e m—

Rear Suspension Arm /U7 HZR7—=L

M3 x46mm Pin
M3 x5x0.3mm M3 x46mm £
Shim
A " OIEECOEE==20)
M4 x 10mm =
Set Screw 2.5mm
ty PR Ya— ’

Rear Suspension Arm
Y7-4R7—4

5.8mm Ball Stud
5.8mm K—JVXZ2 Y F

Assembled View
#A 37 [

M3 x6x1.5mm 9.

Spacer
AR—tH—
4.8mm Ball Stud

4.8mm E—JVR &Y F

Note : Please repeat steps for Right Side assembly.
THEE BRIOEILIZ R Ty TEEVBLTIEEL,

Front Suspension Arm (2)
PA= A R Yl N )]

O

); Zl

Rear Suspension Arm (2)
V7 -92R7—4L(2)

Main Chassis (1)
XL v—(1)

5}!” CA GLUE (Not Included)
‘) CAJ I — (MBI EENTLVELA)

M6 x L3 x 0.2mm Shim
M6 xL3x0.2mm </ Ly

Main Chassis
A% —




3. Front & Rear Suspension Arm Installation
7827k & V7Y A7 —LORTF

AOVANC =2

| BAG 2
4l

Pivot Ball (4)
ERYy bR—IV(4)

e

M3 x 6mm Flat Screw (9)
M3x6mm 7>y X1 21— (9)

Suspension Mount FR-0
HZXIV 7 FFR-O

s

L= 17
Suspension Mount FR-0 (2)
HAIT FFR-0(2)

O

O
Q0O

Rear ARS Mount-L (1)
ARSU7RI> k-L(T1)

Q | O
©Je

=
Rear ARS Mount-R (1)
ARSU7R >k -R(1)
LLLLmo o or il
Front / 70>k
T " Pivot Ball

ERy bR—Ib

Suspension Mount FF-0 (1)
YA FFF-0(1)

Pivot Ball
ERy bR—b

Y RAIU MFF-0

Rear ARS Mount -R
ARSYT7ITUV L-R

Suspension Mount FR-0
#2277 FFR-O

/ 725y RO 2—

E Eﬁ ~Suspension Mount FF-0

Rear ARS Mount - L
ARSU 7RIV F-L

M3 x6mm
Flat Screw

==t

Pivot Ball
ERy FF—1b
AT‘-‘:(\:-‘,M o
N =

Pivot Ball
ERy bR—I

L) o
=,

e
SRR =

/’\/\\";_’.ﬁ'_\”\\

\~$ <

Assembled View
Az Ry

Note: After the suspension arms are assembled, they should be

m::xsim able to move up and down freely.
IS5y kXY a— THEE AT -LOBFUHARRLELRES. L TOBEE
Z AL—=XTBTENLETT,



3. Front & Rear Suspension Arm Installation

707k &V7HRAT —LOBFF

AN =

(BAG 2]

Pivot Ball (4)

ERy bR—IV (4)

M3 x 5 x 0.2mm Shim (2)
M3 x5x0.2mm L (2)

M4 X 5.6 X 1.1mm Spacer (2)
M4X5.6X 1.1mm AX—4—(2)

M3 x 6 x 2.5mm Bearing (2)

M3 x6x2.5mm~N7 ) >5 (2)

M4 x 7 x 2.5mm Bearing (4)

M4 x7x25mm A7 5 (4)
M6 x 5 x 2.8mm Nut (2)
M6x5x2.8mm +v b (2)

M6.1 X 7.5mm Post (2)
M6.1X7.5mm KX | (2)

M3 x 6mm Flat Screw (1)
M3x6mm 75w F XS 1) 21— (1)

M3 x 15mm Flat Screw (2)

M3x15mm 75y FRY 1) 21— (2)
O:m‘ 4.8mm Ball Stud L=9 (2)
O:ml 4.8mm Ball Stud (1)

4.8mm R—JVA 2w FL=9(2)
4.8mm K—JVX 2w F (1)
4mm Steering Flat Head Washer (2)

MM ATFTIUVT TSy bAY RO v

Pivot Ball
ERy FR-b

<

©
—

+—(2)

Pivot Ball

M3 x 6mm Flat Screw

g/MZXGmm 75y bRV Ya2—

< S ﬁ—wﬁ

/®\ Pivot Ball
- Ey bR—Ib

Rear Suspension Mount RR+2.5
YT7H XTI+ RR+2.5

Pivot Ball
ERy bR—IV

<

<L
2
Tk _——F@}_@}\

Assembled View
Az IyA

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
THEE I YRAT-LORFIHERLE LS. LTOHEE
AL—ZXTBTENLETY.

4.8mm

Ball Stud L=9
R—=IbZX 2y FL=9
Steering Arm-L (1) /R (1)
AFT7UVG7—I-L(1)/R(1)

Cawmamz0)

Steering Link (1)

Steering Arm - L.
ARFTYVIT—14-L

M3 x5x0.2mm

Steering Arm - R
/@ RFFUYGTT— R

75y bRIYa—

4mm Steering Flat Head Washer
Amm RAFT7 IV TTZy b
Ay K7y v—

M4x7x2.5mm

RAFT7IVTIVT (1)

U
Bulkhead A (1)
NI~y FAQ1)

4.8mm Ball Stud |
48mm R—IbXZ Y F >

Bulkhead B (1)
NI~y FB(1)

~-Assembled View
ARy

Note : After steering system is assembled, it should be
able to turn freely.
THEE I ATT YTV AT LOBIHERLE LS.
BEEAL—XTHTENLETY.

Rear Suspension Mount RR+2.5 (1)
U7H R FRR+2.5(1)

2N

M3x6x2.5

Bea)r(ingx m Steering Link
~TIVT RATFTITIY

M6x5x2.8mm

Bearing
R7IVYT

>
M4x7x2.5mm
?Bearing

~TYUYY

M6.1X7.5mm
Post
KA+

Bulkhead A
LAy FA

Bulkhead B
LIy FB

-7-



4. Front & Rear Bulkhead Assembly ' = ,
7Y F&ITINIVIANY FOEFT M/W%Wﬁ =
(BAG 3

. Twist Bar 23mm S$3M5133.0NJb b
YA X FI—23mm

S3M513 3.0 Belt (1)
S3M513 3.0 /b k(1)

(Jrwmm

M2.6 x 8mm Button Screw (4) r\ ‘

M2.6 x 8mm
Button Screw
REVAYa—

M2.6x8mmRZ AT Y 21— (4)

M2.6 x 8mm
Button Screw

KEYRHYa—
M3 x 6mm Flat Screw (11)

M3x6mm 75w R 12— (11)
s O

. :
. = . T

| — = = M3 x 6mm

Flat Screw

E ] M3 x 6mm 73y FRIVa—

Flat Screw
29y bRV a~
Twist Bar 23mm (2)
YA X F/N—23mm (2) Note: Before assembly please put S3M513 3.0 Belt between
M3 x 6mm Bulkhead A & B to facilitate later drivetrain installation.
Flat Screw TEE IV IAY FERYFBHEIIC. 7Y eV TR
IS5y RRIY 21— WIAY FORITSEITSIMS13NIL FEANT K FEEL,
Rear /U7
Motor Mount (1) Twist Bar 23mm
E—a2—T92 M) YA R F—23mm
Bulkhead A
LAY FA

Bulkhead B
Lo~y B

)\ 2 L M2.6 x 8mm
. . &y e Button Screw
— s REYRHY 21—
Bulkhead A (1) M2 ER8 ‘
LAY EA(1) Button Serew
REIZA9)a1—

Note : After steering system is assembled, it should be
able to turn freely.

T TEE I RFTIITIRATLOBHIH TR LE LS,

WEEAL—XTETEHNLETY.

s

]

Bulkhead B (1)
NIVI~AY FB(1)

M3 x 6mm
Flat Screw
75y FR7Ya1—

L Assembled View
= pAzva |




5. Drivetrain Installation / BREh X T L OBEX{F1F Aﬂ%ﬂ@i = =4

'BAG 3| S

S3M189 3.5 Belt (1)
S3M1893.5JL k(1)

D. M1.6 x 5mm

Socket Screw

M1.6 x 5Smm Socket Screw (4) FEIRRLY B

M1L6X5mm YTy bR 21— (4) (L

M3 x 10mm Flat Screw (1) Q“Jgfe‘(?c‘l!‘w
M3x10mm 75wy FRZ 1) 2—(1)

Vv bA9Ya1—

Bearing Holder- A (1) /B (1)
X7V TRIVE—-A(1)/B(1) Bearing Holder - B
R7VITRIVA—-8B

M1.6 x5mm
Socket Screw
Vv bA9Ya—

Bearing Holder-A
RFYZTRIVE—-A

M1.6x5mm
Socket Screw
Viry bR a—

M3 x 10mm
Flat Screw
75y bRV a—

S3M189 3.5 Belt
S3M1893.5 X)L +

Default belt tension setting
BENIVM TV aVERE

Front (Note Position) Rear
zar b (LEEE) u7




6. Front & Rear Shock Tower Assembly
787 b&YIT7av 727 —0R3

AL WANCE

=g

BAG 3
Ol

M3 x 6 x Tmm Spacer (2)
M3 x 6 x Tmm AN—4—(2)

M3 x 6 x 1.5mm Spacer (4)
M3 x6x 1.5mm XAX—H— (4)

M3 x 6 x 3mm Spacer (4)

Ol
@D M3 x 6 x 3mm ANR—1— (4)
e

M3 x 8mm Flat Screw (8)
M3x8mm 75w F XYY 21— (8)

[ e

M3 x 10mm Flat Screw (4)
M3x10mm 75y F X9 21— (4)

[z

M3 x 8mm Button Screw (4)
M3x8mm K2R 7Y 12— (4)

O

4.8mm Ball Stud L=4 (2)
4.8mm R—JVRAZ v FL=4(2)

Cfmo

4.8mm Ball Stud (2)
4.8mm R—JVAZ v K (2)

g/

5.8mm Ball Stud (4)
5.8mmER—ILAZ Y F (4)

O N
Upper Linkage Mount (4)
TYN=UUr—I97 (4

sl

Bulkhead Cover A (2)
NIV A~y FAN—AQ2)

o oo

Bulkhead CoverB (2)
NIbo~y FAIN—B(2)

Front Shock Tower (1)
—ZAarybkravyaI—(1)
o o
S &2
© ©
Rear Shock Tower (1)

Uroavy297—(1)

Front / 202k

Bulkhead Cover B
INIbo A~y FAHI—B

M3 x 8mm

/@*

RaY2RY

Front Shock

5.8mm Ball Stud
5.8mmR—IbXZ v F

M3 x 8mm Flat Screw
M3x8mm 75y FRY1—

4.8mm Ball Stud
48mm E— VRS F\%

@ﬁ%@

M3 x 6 x 3mm Spacer
M3 x6x3mm AR—4—

avbravoirI—

Upper Linkage Mount
TYN=Y25—II b

2

Button Screw

Y

U

%
©
©

M3 x 10mm Flat Screw
M3x10mm 75y FRY1) 21—

9

Note : Please repeat steps for Right Side assembly.
THRE  BROMEIER Ty TEEVERLTILE W,

]

Tower

Assembled View
Az VAN

4.8mm Ball Stud L=4

M3 x 6 x Tmm ANR—

Bulkhead Cover A
NI~y Fhii—A M3 x 6 x 1.5mm Spacer

M3 x6x 1.5mm ANX—#—

Upper Linkage Mount
TYN—=)25—II97 b

Y

5.8mm Ball Stud
5.8mm R—VRA &Y F"/O

M3 x8mm
Flat Screw
75y bR Ya—

48mm R—)bX 2 FL=4

M3 x 6 x Tmm Spacer

Button Screw
REVR9Y)

—¥
-

H—

M3 x 8mm Flat Screw
M3x8mm 735wy bR Y-

Note : Please repeat steps for Right Side assembly.
TEE BRIOEIER Ty TERVELTIEE L,

Rear Shock Tower

T7vavyrI—

Assembled View
Az Ry |

Qf
2,
<SS
§ 5

-10 -



7. Front & Rear Bulkhead Cover Installation
7078 &YTINIVINY FHIN—EQETF

A ANCY v

(BAG 3
(e

M3 x 6mm Button Screw (17)
M3x6mmRZ2VR 1) 12— (17)

|

M3 x 14mm Button Screw (1)
M3x14mmARZ VA9V 2—(1)

©

=

(1)
k()

3 Nu
3+

M
M

&

©
A\ i,

M3 Lock Nut (1)
M3gw o+ k(1)

©

M3 x 5 x0.2mm Shim (1)
M3 x5x0.2mm </ L (1)

M3 x 6 x 2.5mm Flanged Bearing (2)
M3x6x2.5mm 7S5 INT Y5 (2) M3 x 14mm

Button Screw

M3 x6mm
Button Screw

REV2IY) 1—§

L0

Belt Tension Post (1)
NIWbTFoavRA M)

o0oo0o0 0000 —

Upper Deck (1)
7yIN—7vF(1)

(=)

0o

I[N

M3 x6mm
Button Screw
REVAI) 21—

Belt Tension Post
NIVbFryavEX b

M3 x5x0.2mm _—
Shim
2N

M3 Lock Nut
Moy o+y b

Upper Deck
TYN=TyF
M3 x6x2.5mm
Flanged Bearing
TSIIRTIVYT

M3 x6mm
Button Screw
REVZASYa1—

KMSxémm

Button Screw
RKEVAH) 21—

Ll T
A\

]

-11 -



8. Front & Rear Stabilizer Assembly H=F e e
IOV F&UTRZESLHF—DR{H} 4" ZV/MA (Y7 =vya

M1.6 x 5mm Socket Screw (4) 7 <

M16x5mm YTy b XS 21— (4) /a
[} G; oy /
M3 x 3mm Set Screw (4) o @ ¥ E

M3x3mmtwy FRXY Y 21— (4) ©

4.8mm Ball Stud (2)
4.8mm K—JVAZ Y K (2)

4= = ® M3 x3mm
[ = = Set Screw
‘llla Ty FAYYa—
4.75mm Stabilizer Ball (2) @g\
475mm X ZES A HF—KR—IU(2) Anti-Roll Bar Holder M4x7x2.5mm

RAREZAH—RIVF— Bearing 4.8mm x 16mm
\% RFYSY gall Cap
I.“E‘ 1.3mm Stabilizer R=IbFry 7

13mm RZ2ES A H—

Stabilizer Locker (2) I [
ZEESHF—Oyh—(2) —{JO
= gﬁ’;;’:‘:’" Stabili‘er Locker
I:I I/7t-y FRgYa—  AFEFIV-EIE-

4.75mm Stabi izizr Ball N
M4 x 7 x 2.5mm Bearing (2) 475mm AR ES A HF—FK—L

Max7x2.5mmAN7 Y5 (2)

=]

4.8mm Ball Stud .
4.8mmx 16mm K—/LF ¥ v 7 (2) S Sl %

4.8mm x 16mm Ball Cap (2)

Anti-Roll Bar Holder (2)
RZESAHF—RIVE—(2)

1.3mm Stabilizer (1)
13mm A Z2ES A H—(1)

Assembled View
pAz A




8. Front & Rear Stabilizer Assembly —
7OV &UTARES A F— DR ADWANCY =g
[ SetSerew.

M3 x 4mm Set Screw (4) 'y bRV 2—
M3x4mm Y X7 21— (4)

1.2mm Stabilizer
1.2mm A2 ES A H—

o

4.8mm Ball Stud (2) RAZESAHF—Ovh—
4.8mmKR—JLAZ Y F(2)

© ﬂ@u/%‘z

Stabilizer Locker (2) l Stabilizer Ball Cap
ARESAY—R—bF+vT
IJ 21—

M4x7x2.5mm
Bearing
a2/
Stabilizer Locker ’

ARESAH—OvH—(2)
M3 x4mm

Set Screw
v bR
4.8mm Ball Stud

M4 x 7 x 2.5mm Bearing (2) 22 48mm F—JLAE Y K
M4x7x25mmAN7 Y5 (2) f?a

G Tl\ ’
{O) = =
e D) 2L
o = * x’lomm
0= Gy — N

\ F—bk v
Stabilizer Ball Cap (2) l\ ® \I @\ hxv>
ARESAT—R—IbF+v T (2
)

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm RK—JbF ¥ v 7 (2)

(®)

~J
@

1.2mm Stabilizer (1) 2 !&\51 =2 e
1.2mm 22 ES 15— (1) > \ (e }\l')/'ﬁ’f; £
ROEW 17l
N

Taw o [
—

,-.\\-\,«a-\"ﬂ-:‘, s
AN VAN
"‘

Assembled View
ZHA7 [




9. Front & Rear Hub Assembly
782 F&IYTINT DB

(5a6 5 ) BAG 4)

M3 x 6mm Set Screw (2)
~M3x6mmt“/ FRZYU2—(2)
M5.7 x 4.2mm Flanged Tube (2)
M5.7x4.2mm 75 IFa21—7(2)

M5.7 x 5.5mm Flanged Tube (2)
M5.7x5.5mm 75 IF1—7(2)

@ M3 x 6 x 0.5mm Spacer (2)
M3 x 6 x 0.5mm AX—4—(2)

M5 x 7 x 1.5mm Brass Spacer (2)
M5X7X1.5mm 75 ZAAR—H—(2)

M5 x 10 x 3mm Bearing (2)
M5x10x3mm X7 45 (2)

M5 x 10 x 4mm Bearing (2)
M5x10x4mm A7 U5 (2)

M3 x 22.9mm Pin (2)

1T ] A
M3 x22.9mm EZ (2)
M3 x 10mm Button Screw (2)

[]hMSx 10mmAREZZX71) 12— (2)
Ojl‘ 4.8mm Ball Stud (2)

4.8mm R—IVAZ Y F (2)
4.8mm Ball Stud L=9 (2)

48mm R—JLXZ v FL=9(2)

Front / ZR>k

SSK Driveshaft
FA4FIvoo% T+

%

4.8mm Ball Stud L=9
4.8mm K—)VX 2y FL=9
$\ M3 x 6 x 0.5mm Spacer

M3 x6x0.5mm AN—H—

M5.7 x4.2mm
Flanged Tube

C-Hub Left
C-Hub %

M3 x10mm
Button Screw
REVRI)a—

Knuckle Arm
FYIINT—L ‘
M5x10x3mm
Bearing 4.8mm Ball Stud
7V T 4.8mm R—JVLAZ Y F
M5 x 10 x 4mm
=) Bearing
p\ ‘ 7V
M5x7 x1.5mm B @
Brass Spacer
TZRAAR—H—

4@
5

M5.7 x 5.5mm

Flanged Tube Assembled View

#H5I

750 IFa—7

Note: After the knuckles are assembled, they should be able
(O D Note : Please repeat steps for Right Side assembly. tomove freely. .
28mm Tumbuckle (2) CRE AR Ty T EBUEL T <R, TIEE P ELRS, BEERL—XT BT LHLETT,
28mm Z2—>I\v b (2) 28mm Turnbuckle
28mm 2—2I18y 2 1b E X 2
O i
4
32mm Turnbuckle (2) — — 1845 .
32mm 2—> Ny 51U () Assembled View
4.8 16 4.8mmx 16mm 4 '\L‘
.[51 -.c—] BallEnd i_sj_gu fﬁi = #H3L 2
) F—IVIV K =ik ry %1
Al S— x
4.8mm x 16mm Ball Cap (6) o P
4.8mm x 16mm K—JbF ¥ v 7 (6) -/>mm .
AN Assembled View
OCr= ==] —
e S —
4.8mm x 16mm Ball End (2)
4.8mmx 16mm R—JLIT > F (2) 4.8mm x 16mm Ball Cap
4.8mmx 16mm A—IbF¥+v T
13.45mm
Knuckle Arm (2)
FyvoIVT7—L4(2)
= S Note: After installing, it should be able
‘/\\ \ )2 M3 x22.9mm to move up and down freely.
C-Hub Left (1J7Right (1) Q) A Pin - THEE Z;E;E;y—;);zﬁwﬁ‘
C-Hub Z= 8l (1)/4 8 (1) AN, = TTOMSERL-XI BT
¢ < ! EBBETT.
M3 x6mm N o P
. €3 =), Note : Please repeat steps for Right Side assembly.
Sgsfr!g:lvesh;ft @ - sy Wi = .. [Z’iiﬁ BRI AT Y TERUELT RN,
IvIvv7
-14 -




9. Front & Rear Hub Assembly
7027 &ITINT QT

Ball End

O:@I K=z F

4.8mm Ball Stud (2)
4.8mm R—JLAZ Y F(2)

M3 x 6 x 2mm Spacer (2)
M3 x 6 x2mm AX—H—(2)

M3 x6x2mm
Spacer
AR—H—

M5 x 7 x 1.5mm Brass Spacer (2) M5 x 10 x 4mm
M5X7X1.5mm 7S5 RAZAN—H—(2) Bearing

TG

M5 x 10 x 4mm Bearing (4)
M5x10x4mm 77U > 5 (4)

Y

4mm Universal Shaft Cushion (2)

BAG 5 ) BAG 4
” C%]——%W— RS X 2
M3 x 3mm Set Screw (2) —

M3x3mmty F X7 21—(2) 4.8mm x 16mm 4.8mm x 16mm

Amm A=Y ¥ T b oy 3
4.8mm Ball Stud
@[l 48mm K—IVAR Y K

13.45mm
salp Assembled View
= b 4 .
pAEyA

4mm Universal Shaft Cushion

Universal Shaft- 43mm L
2= HIbY+ 7 F-43mm
M5x 10 x 4mm ¥ / U

M5x7x 1.5mm
Brass Spacer
TS RAAR—H—

Aluminum Rear Hub Carrier
TIVEVTNTFvUT

Amm AZN—YIb+ T b ov 37 (2)
[ Note : Please

TR ERIDMBIIER T v TERRL T XL,

repeat steps for Left Side assembly.

e/

| E—

M3 x 26.4mm Pin (2)
M3 x26.4mm E= (2)

T )

28mm Turnbuckle(2)
28mm Z2—>/1\v 7)U(2)

= (=
@=l1
4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm R—JbF+ v 7 (2)

4.8mm x 16mm Ball End (2)
4.8mmx 16mm R—JVIT > K (2)

| |m|la APVARTE 4¥ [e]

Universal Shaft - 43mm (2)
AZN—=HIbY+ 7 b -43mm (2)

a\
©

Aluminum Rear Hub Carrier (2) c
FIVEUTZNTF+ V7 (2)

M3 x 3mm Set Screw
M3x3mmty PRI 21—

M3 x 26.4mm Pin
M3x26.4mm £

Note : Please repeat steps for Left Side assembly.
THE EAOBIIER Ty TERVBELTEEL,

to move up and down freely.
TiEE | AFET S A F-0RTH
ZRLELES, YAT—L
ETOBREERL—XTSHT
EDBETY .

Assembled View
#H37 [

- ~



10. Oil Damper Assembly /
BAG b
2.5x6x0.4mm E-Ring (8)
25x6x04mmEU >4 (8)
M2.8 x 1.9mm O-Ring (4)
M2.8x1.9mm Ol > %5 (4)
O-Ring Cover (4)
oYU GHIN—(4)

[o]
Shock Piston (4 Holes) (4)
°@° w Y3y I ER (@G E—IV) ()

M12.5 x 1.5mm O-Ring (4)
M125x1.5mmOY 45 (4)

Bottom Cap (4)
| RtLFry 7 (@)

Upper Cover (4)
7w IN—HIN— (4)

Adjustable Ring (4)
AIAEY Y (4)

Big Bore Damper Foam (4)
EvIR7EIIN—T+—L(4)

Ol

Shock Silicon Cap (4)
Yaysy)arviFvyv 7 (4)

|

M3 x 23mm Shock Shaft (4)
M3x23mm >3y oo+ 7 b (4)

O

5.8mm x 10.2mm Ball Cap (4)
5.8mm x 10.2mm R—)bF+ v 7 (4)

O

Shock Top Plastic Cap (4)
2av I by TTSAFvIFvrv T (@)

'-\

©

-

Oil Shock Body (4)
LI avIRT 1 (4)

de e 424
W, o " V4 = 4
FAIVE Y IN\—DEFi} ZM 78— 7
7 Shock Piston (4 Holes)
N 3y PERFU(E@R—IV)
é.:.xﬁ xo.4mm/ﬁ\ M2.8x 1.9mm
-Ring O-Rin
EUSY K mn oy
PER S Pl
Bottom Cap
RbLFrvT

' 4

0O-Ring Cover @

E-Ring
Rl
| oYY HI—
Oil Shock Body M12.5x 1.5mm

FAIWY3vIRT« :
0-Ring
a % oyUvy

Adjustable Ring
AREYZY

CORRECT
ER

5.8mm x 10.2mm
Ball Cap
bl = 2 B

) Please Pre-thred the bal end hole by using a M3 Screw.
A YA F=IVDFIT. M3RY Y a—CRITR—ILI Y FR—ILERYFHITTEL,

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram
to the left.

2avIvx 7 FESIVT. EAMB VIV IRTA—DRETICLTTEL,
FHILYZ3v 7Y+ 7 MESIVWT. Yav AV EERIKRTOLSITEALTLLEEL,

2.5lowly compress and extent shock shaft to remove any air bubbles under the piston.
SR by INEONB LS. EXPEETIRBBHLTTEL., Kb h3ET
EX M OBBHESTTEL.

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEZ3av I+ 7 FESIVWT. ER VB3 v IRTAORETICLTTEL, 48
THNUE, Zav XM IVEBELTTEL. KEHHAB LS 584<50oavy
EBVTTEL,

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
23y 2)AVFr v TEHBIK. Y3V IRTA—KBRYRFTTFEL,
DPROFAIWHDFRNTRIDBEREDRR T,

5.Fully tighten the cap and clean off any excess oil.
Fry7EL2DOYBYRIZERIST. BhlA IV EXS>TTEL,

4.8mm Shock Top Plastic Cap @I
48mm¥avI bvITSR
Fookry7 =)

Shock Silicon Cap

avoyyarFry 7 F—1s

CORRECT
IER

INCORRECT
TIERE

Install shock silicon cap on to shock body in an angle as shown,

itis normal for excess oil to leak out.
YavIRTa—c¥avoYavFry

TEBYFIZLER. PROFAIVBRNET. ThRELEORRATY.

Ig%—"] #350 Ol

Big Bore Damper Foam
Ev TR7HEIN—7

Upper Cover
TYIN—HhI—

-16 -



= ¥ /( ,.r'
25267

—;,

—
=

=

—

AL

RTUVITR—=ZHI{—13mm

VAN

Aluminum Spring Base Cover 13mm

7Iv

=

M1.4x14x20.5mm 5.25T
Assembled Vie

VA

Assembled View
A RyA]

Front / 702k

Assembled Vi

Rear / V7

il Damper Assembly / &1 V5> IN\— O3 F ﬁﬁ

BAG b
RATY Y GR=2H/8—13mm (4)

M1.4x 14 x20.5mm 5.25T A 7Y 45 (4)

Aluminum Spring Base Cover 13mm (4)
M1.4 x 14 x 20.5mm 5.25T Spring (4)

10.0

7Ib

-17 -




11. RC Unit Installation / RC1.=v FOERV{TIF

(BAG 7 Jl BAG 4
D

M3 x 6mm Flat Screw (5)
M3x6mm 75wy X7 1)a1—(5)

[

M3 x 8mm Flat Screw (4)
M3x8mm 75wy XY 1) 21— (4)

(e

M3 x 6mm Button Screw (1)
M3x6mmRKZ X7 21— (1)

Crfmm

4.8mm Ball Stud (1)
4.8mm AR—JVAZ Y F (1)

1©

3MM Flat Head Washer (4)
SBMM 735y Ay FO v+ —(4)
6 111111

21mm Turnbuckle (1)
21mm Z2—>/\v 71 (1)

4.8mm x 16mm Ball Cap (1)
4.8mmx 16mm R—J)LF+ v 7 (1)

i

4.8mm Servo Ball End (1)
4.8mm Y—RKR—JbT> F (1)

Ve
=0

Servo Saver (1)
HY—REA/3—(1)

©) E=mey)

8mm Servo Post (1)
8mm H—RRZX b (1)

Servo Mount (1)
H—RKIT M)

Graphite Servo Plate (1)
I2774 M—KTL—F(1)

1"4 A%l%

Servo (Not Included)
P—REBICREFTNTEYELA. )

©
©
©
©
3MM Flat Head Washer
IMM 73y bAY FD v v —

M3 x8mm
Flat Screw
75y bR Ya—

4.8mm Ball Stud
48mm R—ILRE >V F

M3 x 6mm
Button Screw
REVZX9Ya—

M3 x 6mm
Flat Screw
75vbRIYa2—

Assembled View
#2037 [

Graphite Servo Plate
IZ774 b—KRTL—}

el

en=1——

4.8mm x 16mm Ball Cap
48mmx 16mm K—)bF¥+v 7

Servo Mount
H—RKII b+

M3 x6mm
Flat Screw
75y FRIY 21—

8mm Servo Post
8mm #—FKRZ b

Servo Saver
H—Re1/11—

21mm Turnbuckle
2imm Z—>I1\v I 1b

4.8mm Servo Ball End
48mm ¥ —RR—JVTVF

-18 -




o

11. RC Unit Installation / RCL=+ F®EWW{14 /A}ﬂ)V/JZWA';; =V

(5aG 7 ) BAG 4
[

M3 x 8mm Flat Screw (2)
M3x8mm 75w bR 21— (2)

(e

M3 x 12mm Button Screw (4)
M3Xx12mm RZVRY 1) 12— (4)

O

4.8mm Ball Stud (2)
4.8mm R—ILXZ v F(2)

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm R—JbF+ v 7 (2)

i B

38mm Turnbuckle (1)
38mm Z—>/\v )b (1)

= ™~—

Front Fan Mount (1)
v r77oV M)

— P
— —

1

(it

{

Rear Fan Mount (1)
V7779278 (1)

Double Sided Sticky Tape (1)
mET—7 (1)

2 M3 x 12mm
Front / ZOZF W TTns Button Screw
N 2 U i
Button Screw BERIV S
REVZRI) 21—
S
Front Fan Mount
2aybc779VF
40 x 40 x10mm Fan

40 x40 x10mm Fan
(Not Included)
40x40x10mm 7 7 >~
(HBITBREAFNTEYEEA. )

(Not Included)
40 x40 x10mm 7 7>

Receiver
(Not Included)
L—1{— (®alk

REFThTHYERA. )
!\ M3 x 8mm
Flat Screw
75y bR Ya—
Double Sided Sticky Tape
AmT—7
ESC (Not Included)

N ESC (REITIZEE

" NTHEYE A, )
[ Double Sided Sticky Tape
3 P2

I

(RRITIFEENTEYEEA. ) RearFan Mount

Y7779V

b
23.65mm

Assembled View
ZB37 [N

4.8mmx 16mm
Ball Cap
R=bFvv7

38mm Turnbuckle
38mm 2—1\y 1L

4.8mmx 16mm
Ball Cap
=¥+ v7

-19 -




12. Standard Battery Installation
a»J vy 7 —oRfH}

©l
©

M3 x 8mm Button Screw (2)
M3x8mmKREZV A1) 1—(2)

M3 x 6 x 3mm Spacer (1)
M3 x 6 x 3mm AR—1H— (1)

M3 x 6 x 3.5mm Spacer (1)
M3 x 6 x 3.5mm ANR—14— (1)

[T

M3 x 12mm Button Screw (2)
M3x12mmREZ X7 a1—(2)

]

M3 x 8mm Flat Screw (1)
M3x8mm 75wy F XU a1—(1)

|

M3 x 10mm Flat Screw (3)
M3x10mm 75w X1 21— (3)

|

M3 x 15mm Flat Screw (4)
M3x15mm 75y FA 11— (4)

©l

3MM Flat Head Washer (2)
BMM 735y bAY FT7 v v—(2)

I I
(Gl

Battery Tray Plate (2)

Ny TFY—FL—=TL—F(2)
[T
L)

”“llllllllllllll

Battery Holder (2)
Ny F)—=RILE—(2)

=

|||||||.,...||W"

Battery Mount (2)
Ny TV=TT (2

Battery Lock (2)
Ny7Fyowvy(2)

el

Battery Tray Spacer (2)
Ny TFY—FL—ZR—H—(2)

ADANCE ==

Button Screw M

REYZAIYa1—

3MM Flat Head Washer
IMM 735y Ay FOv v —

Battery Tray Spacer
Ny F)—F D—Z'\'—‘T—\é

35

Battery Mount
Ry FY—=II7F

Battery Holder
Ry F)—KIV5—

Battery Tray Plate
RKyFU—rL—=FL—t
(o

M3 x 6 x 3mm Spacer
M3x6x3mm AR—H#—

M3 x 10mm

Flat Screw

75y bRIYa— i\
Battery Lock
RyFyovy

M3 x 10mm
Flat Screw
75y bRV 21—

Motor (Not Included)
E—2— (HRKBEEF
hTHEYEEA, )

M3 x 6 x 3.5mm Spacer
M3 x6x3.5mm AX—4—

M3x12mm
Button Screw

eSO 1—\i

Battery Lock

NyFyavy
i\ Battery (Not Included)
RNy 7)— (RBTFES
hTEYELA. )
M3 x8mm
Flat Screw @\
73y bRY9Ya— Battery Tray Spacer

L\ Ny TY—FL—AR—H—
@\Battery Mount
Ny FY=II7

Battery Holder
Ry F)—Rb5—

;

Battery Tray Plate
Ry FY—rLb—FL—b

M3 x15mm
Flat Screw
73v A2V 21—

-20 -



13. Battery Tray Plate / /I\vF—FL—TL—F /AZJQV/JZAI ;\I‘@.’;[;- =vo

| BAG 7 |
D

M3 x 8mm Flat Screw (1)
M3x8mm 735y XU a1—(1)

[ e

M3 x 10mm Flat Screw (1)
M3x10mm 73w bR a—(1)

[ e

M3 x 15mm Flat Screw (4)
M3x15mm 735wy FXTY 1—(4)

(L=

M3 x 12mm Button Screw (2)
M3x12mmAREZ VA1) 21— (2)

Gl

Battery Tray Plate (2)

Ny TFU—=FL—=TL—F(2)
(I
-

Battery Holder (2)
Ny TY—=RIVFE—(2)

[N
-

Battery Mount (2)
NyTFU=TIV (2

Battery Lock (2)
NyFUavy(2)

Ol

Battery Tray Spacer (2)
Ny T U= FL—=AR—H—(2)

Assembled View
Az A

Battery Lock
NyFyayvy

Battery Tray Spacer

I8y FY— b L—RR—4— \é

Battery Mount
RNy FY—I7k

{ L\ Ky FY—FL—AR—Y—
Batte_ry Holder @\
RNy FYU—RILF— M3 x 10mm Battery Mount

Flat Screw

75y bRV a—
Battery Tray Plate
NyFY—rL—=7L—F Battery Holder
Ny FY—RIbF—

M3 x12mm
Button Screw
REVAYYa—

é\ Battery Lock

RyFyayy

Battery (Not Included)
Ry7F)— (RERIEBEE
hTEYVELA. )

M3 x 8mm
Flat Screw
75y bRV a— @\ Battery Tray Spacer

RKyFY—o b

Battery Tray Plate
NyFY—rL—=7L—F

M3 x 15mm
Flat Screw
73vbRIYa—

-21 -



14. Front Bumper & Body Post Assembly
AV NV IN— & RF4— KA FOEFT

=

M3 x 6mm Button Screw (1)
M3x6bmmKRKZ X7 12—(1)

e

M3 x 8mm Flat Screw (2)
M3x8mm 75w FX 12— (2)

e

M3 x 10mm Flat Screw (4)
M3x10mm 75w PRI U 1—(4)

Ce=

Body Clip (6)
RKF1—21)v7(6)

©

Body Post Cushion (2)
RTFA4—RAMIv3> (2

-

Antenna Post (1)
7T FRRR(1)

C 1 D

Antenna and Antenna Rod Head (1)
TUTFH&T7TFFAY EAv F(1)

& @20

Bumper (1)
INVIN—(1)

Aluminum Upper Bumper (1)
TIVET wIN—INZIN—(1)

GOOOOOOOOOOOOOOO%}]

Front Body Post (2)
7Y b RTF4—RZ (2

O @)

Foam Bumper (1)
T A —LINVIN—(1)

7 =
APV G =
o A g L T2
Front / 7017k M3 x 8mm Flat Screw
M3x8mm 75y bRV Y a1—
Aluminum Upper Bumper
TIVETYIN—I\VIN—
Body Post Cushion
KF4—RKRbovv3>
é Foam Bumper
TA—LISVIN— =, Ta— |
=D o—<
Body Clip Front Body Post
RKF4—oVy7 7Y b RF1—RKX b
Body Clip
RF4—=9Uv7 Front Body Post
A=
—KRF
Body Clip
RFr4—oUv7
Bumper
ISV IN—
Body Clip
RF4—oVv7
M3 x10mm
Flat Screw
75y FRY)a—

M3 x10mm
Flat Screw
75y FRIYa2—




15. Rear Body Post Assembly R
V7~ A ORI AOWANCE 22

BAG 8 Rear /U7 M3 x 10mm Button Screw
- L7 M3x10mm K2R 1—

[_ Body Post Cushion
RFr4—KXAboyvar
M1.6 x 5mm Socket Screw (4)

M1.6x5mm Y4y AT 21— (4)
—

M2 x 9.8mm Pin (4)
M2x9.8mm EZ/ (4)

(wsss

M3 x 10mm Button Screw (2) =
M3 x 10mm KZ V251 1—(2) T

Rear Body Post
Y7 R4 —KR b

) Body Clip
Flanged Nut - 4mm (4) RF4—9Uy7T
75T Fw b -4mm (4)

C=

Body Clip (4) M2x9.8mm

RF1—oYUv74) =g
M1.6 x 5mm
Socket Screw

Yoy bR9Ya—

4mm Adaptor (4)
Amm 7 A T2 —(4)

©

Body Post Cushion (2)
RTF4—RAMIwvar (2)

"~ 4mm Adaptor
Amm T A T2 —

Flanged Nut-4mm
257IJFy b -4mm

(Jooocooooooooo00000

Note : Please repeat steps for Right Side assembly.
Rear Body Post (2) [ TR GNEIER Ty TERUEL TR

V7 -R71—KAF(2)

M1.6 x 5mm

Socket Screw

M2 x9.8mm iy RO Ya—
Pin

(<%

Final Assembled View
o VAN

-23 -



16. Parts Include / & GIcE&HB/1\—Y Aﬂ%%[ =V
MZXQﬁﬁn (4) @

M2 x9.8mm E (4) P5 O-Rin ey
I[_ P50! .
#2000 Oil
M2.6 x 8mm Flat Screw (4) H2000(1k
M2.6x8mm 75w F XS 1) 21— (4)

m M5 x 7 x 0.2 Shim (1)

M5x7x02</4(1
M3 x 6mm Flat Screw (1) M

- =
’

(e}
N
—~N

~ —
~

— [} 10T Bevel Gear 0.8 Pitch (4)
M3 x6mm 73w bR 2 U 2 =) @ 10TANILET08E Y F (4)
M3 x 6mm Button Screw (3) M3.6x 9.5 x0.2mm
M3x6mm A2V X1 1—(3) Spacer (4)
AN—H— (4)

SMM 735y bAY FTv o+ —(1)

2N
@D 18T Bevel Ggar 0.8 Pitch (2)
3MM Flat Head Washer (1) 18IANILFT08E Y 7 (2)

O

|:u M5.1x15.4x 0.3mm
Spacer (2)

Center Pulley Shaft Spacer (1) AR=H%—(2)

I A—T=1) =% T FAR—H—(1)
Gear Differential Gasket (1)
FT7TIHRTY M (1)
M10 x 15 x 4mm Bearing (4) S

M10Xx15x4mm A7 U5 (4) 3.5mm Cross Pin (1)
3.5mmZARE> (1)

Bearing Holder-A (1) /B (1)
N7V GHRIVE—-A(1)/B(1)

Solid Axle Outer Joint (2)
VYUY ETORIVTO2—=T3147 Q)

O
—l o
38T Pulley (1)

—_) — 1
#r7=1U=0) Differential Ou’ger Joint (2) 2
TITUE—=J314YHQ) 38T Gear Differential Cover (1)

TF77T7HIN—(1)
r 1©

M5 x 23.9mm Center Shaft (1)
M5x239mm 22—+ 7 R (1)

Sp;r Gear Adaptor (1) Front Solid Axle (1) Gear Differential Housing (1)
AN—FTTHETE2—(1) Zarv vy F79Z)b (1) FTTINOIVG(1)
- 24-



16. Parts Include / 84 RIS

HBIN—"Y

APHANCE =ve

a

Pivot Ball (8)
ERy FAR—Ib (8)

O

4.8mm Ball Stud (3)
4.8mm R—)VX 2w K (3)

o

4.8mm Ball Stud L=9 (2)
4.8mm R—JVAZ v FL=9(2)

(T

5.8mm Ball Stud (4)
5.8mm A—)IVLA 2 v K (4)

[

M3 x 6mm Flat Screw (10)
M3x6mm 75w PR 12— (10)

[ e

M3 x 15mm Flat Screw (2)
M3x15mm 73wy bRV 21— (2)

M4 x 10mm Set Screw (4)
M4x10mmEy XYY 21— (4)

Ol

4mm Steering Flat Head Washer (2)

I

M6.1 X 7.5mm Post (2)
M6.1X7.5mm KX I (2)

N\AZ

Rear Suspension Arm (2)
V7 -HZX7—14L(2)

AmMmATTITTSY Ay FIv Y v—

©

M3 x5 x 0.2mm Shim (2)
M3 x5x0.2mm ¥ 4 (2)

©

M3 x 5 x 0.3mm Shim (4)
M3 x5x0.3mm < L (4)

©l

M3 x 6 x 1.5mm Spacer (8)
M3 x 6 x 1.5mm AX—14— (8)

O

M4 X 5.6 X 1.1mm Spacer (2)
M4X5.6 X 1.Tmm AX—1— (2)

O

M6 x L3 x 0.2mm Shim(4)
M6 x L3 x 0.2mm </ Ls(4)

M3 x 6 x 2.5mm Bearing (2)
M3x6x2.5mmAN7 )45 (2)

M4 x 7 x 2.5mm Bearing (4)
M4 x7 x2.5mm N7 1) > %' (4)

©n

M6 x 5 x 2.8mm Nut (2)
M6x5x2.8mm 7+ I (2)

. OEmD o ain

Ce—mrr=")
J J

Suspension Mount FF-0 (1)
YR MFF-0(1)

Rear Suspension Mount RR+2.5 (1)
Y7H ATk RR+2.5(1)

0Oo0O0O0

Main Chassis (1)
XL v—(1)

O

Suspension Mount FR-0 (2)
YA FFR-0(2)

O
)¢

Rear ARS Mount - L (1)
ARSUT7 IV k-L(1)

©lo

Rear ARS Mount-R (1)
ARSU7 7> -R(1)

o

(@)
©)

Steering Arm-L (1) /R (1)
AFTITT7—L-L(1)/R(1)

@ ﬂWM@

Steering Link (1)
ATT7IUTYo (1)

M3 x 46mm Pin (4)
M3 x46mm £ (4)

Bulkhead A (1)
NIbg~y FAQ1)

Bulkhead B (1)
NIbI A~y FB(1)

Front Suspension Arm (2)
7aY - YR7—L4L(2)

-25 .




16. Parts Include / ®RICZ&HBIN—Y

AP ANCYT =va

S3M189 3.5 Belt (1)
S3M1893.5~JL k(1)

H

S3M513 3.0 Belt (1)
S3M5133.0\JL I (1)

1

M1.6 x 5mm Socket Screw (4)
M1L6Xx5mmY Ty F XV 21— (4)

|

M2.6 x 8mm Button Screw (4)
M2.6x8mmRZ2 VR 1) 21— (4)

T

M3 x 6mm Button Screw (17)
M3x6mmKRZ> X9 1) 21— (17)

T

M3 x 8mm Button Screw (4)
M3x8mmKRKZVZAY 11— (4)

!

M3 x 14mm Button Screw (1)
M3x14mm K2 Ao 21— (1)

)

M3 x 6mm Flat Screw (11)
M3x6mm 735y XS U a—(11)

e

M3 x 8mm Flat Screw (8)
M3x8mm 735w AU 1—(8)

e

M3 x 10mm Flat Screw (5)
M3x10mm 75w XSV 21— (5)

8

5.8mm Ball Stud (4)
58mm A—JVAZ Y F(4)

Rear Shock Tower (1)
U7vav927—(1)

K 00

Front Shock Tower (1) oo
Zarbravoi29-(1)

©

M3 Nut (1)
M3Fv k(1)

M3 Lock Nut (1)
M3Iowv o+ k(1)

©

M3 x 5 x 0.2mm Shim (1)
M3 x5x0.2mm > L (1)

@l

M3 x 6 x 2.5mm Flanged Bearing (2)
M3x6x2.5mm 75 IRFUVT (2)

@)

M3 x 6 x Tmm Spacer (2)
M3 x 6 x Tmm AX—H—(2)

Ol

M3 x 6 x 1.5mm Spacer (4)
M3 x6x 1.5mm AXR—H— (4)

©l

M3 x 6 x 3mm Spacer (4)
M3 x 6 x 3mm A X—1— (4)

Cim

4.8mm Ball Stud L=4 (2)
4.8mm R—)IVX 2wy FL=4(2)

e

4.8mm Ball Stud (2)
4.8mm R—IJVRA 2 F(2)

S
Al

Belt Tension Post (1)
NIVbTF>2avERA ()

Bearing Holder-A (1) /B (1)
N7V GRIVE—-A(1)/B(1)

Upper Linkage Mount (4)
TYN=U2G5—II9 >+ (4)

@) @)

Bulkhead Cover A (2)
NIV A~y FAN—A(2)

O ™ @)

OO0O0O0O O O0OO0O

Upper Deck (1)
7yN=TvF(Q)

Bulkhead Cover B (2)
NIV A~y FAIN—B(2)

=
R

Twist Bar 23mm (2)
VAR FIN=23mm (2)

Motor Mount (1)
TE—2—<UV k)

Bulkhead A (1)
Nibg~y FAQ1)

Bulkhead B (1)
NIV Ay FB(1)

-26 -

y!



16. Parts Include / ®#glcZ&HBIN—Y

_APaNCE

=V
b= 74

[ e

M1.6 x 5mm Socket Screw (4)
M1.6x5mm YTy F XS 21— (4)

M3 x 3mm Set Screw (4)
M3x3mmty FAIY1—(4)

M3 x 4mm Set Screw (4)
M3xdmm -ty bR 21— (4)

Crfm

4.8mm Ball Stud (4)
4.8mm R—JVXZ v F (4)

Ol

M4 x 7 x 2.5mm Bearing (4)
M4 x7x25mm A7) > 5 (4)

BAG 4

(Jlo

4.75mm Stabilizer Ball (2)
475mm A2 ESAH—KR—b (2)

Stabilizer Locker (4)
A2ESAHF—Oyvh—(4)

5

4.8mm x 16mm Ball Cap (15)
4.8mm x 16mm R—JbF+ v 7 (15)

]

al®
3ilS

K78
Stabilizer Ball Cap (2)
ARESAHF—=R=IbF+v7(2)

Anti-Roll Bar Holder (2)
AZEZAHF—RIVE—(2)

1.2mm Stabilizer (1)
1.2mm A2 ES A H—(1)

1.3mm Stabilizer (1)
1.3mm AZES A H—(1)

M3 x 3mm Set Screw (2)
M3x3mmty FXZ7U1—(2)

(o

M3 x 10mm Button Screw (2)
M3X10mmRZ X7 a21—(2)

Crjme

4.8mm Ball Stud (4)
4.8mm K—JVAZ Y K (4)

@

4.8mm Ball Stud L=9 (2)
48mm AR—JVAZ Y FL=9(2)

b

M5.7 x 4.2mm Flanged Tube (2)
M5.7x42mm 75 I F1—7(2)

-

M5.7 x 5.5mm Flanged Tube (2)
M5.7x5.5mm 75 IF 21— (2)

©l

M3 x 6 x.0.5mm Spacer (2)
M3 x 6 x 0.5mm AX—1H— (2)

Ol

M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm AXR—H— (2)

Ol

M5 x 7 x 1.5mm Brass Spacer (4)
M5X7X1.5mm 75 AAR—H— (4)

M3 x 6mm Set Screw (2)
M3x6mmty F Ao 21—(2)

M5 x 10 x 4mm Bearing (6)
M5x10x4mm N7 Y 2% (6)

(D

4mm Universal Shaft Cushion (2)
Amm AZN—HILY v T b ovT a7 (2)

N ¢ ——

M3 x22.9mm Pin (2)
M3 x229mm E> (2)

/T

M3 x 26.4mm Pin (2)
M3 x 26.4mm E (2)

Aluminum Rear Hub Carrier (2)
FIVZUTZNTF+ YT (2

C-Hub Left (1)/Right (1)
C-Hub Z&f (1)/&1 (1)

M5 x 10 x 3mm Bearing (2)
M5 x10x3mm A7 U > 5 (2)

IR D

28mm Turnbuckle (4)
28mm Z—>I\w 71U (4)

QO |

32mm Turnbuckle (2)
32mm Z—2I\wv 7l (2)

Knuckle Arm (2)
Ty IoIT—14(2)

4.8mm x 16mm Ball End (4)
4.8mmx 16mm ;R—JL T F (4)

SSK Driveshaft (2)
BAFZv I+ T F(2)

lo | E[m T ]@

Universal Shaft - 43mm (2)
AZN—=HIb ¥ 7 F-43mm (2)

-27 -



16. Parts Include / #mlcZ&HBIN—Y

6d

2.5 x6x 0.4mm E-Ring (8)
25x6x04mmEU Y (8)

©

M2.8 x 1.9mm O-Ring (4)
M2.8x1.9mmOU %5 (4)

©)

0-Ring Cover (4)
oYY T HhIN—(4)

O

BAG b

[s]

Shock Piston (4 Holes) (4)
avIER M@ KR—IV) @)

M12.5 x 1.5mm O-Ring (4)
M125x 1.5mm OV > % (4)

L L

0Oil Shock Body (4)
FAIV 3V IRT 1 (4)

OLU

Big Bore Damper Foam (4)
EYvTRT7ZEVIN—=T x— L1 (4)

Ol

Shock Silicon Cap (4)
JawvooyavEyv7(4)

OO

M3 x 23mm Shock Shaft (4)
M3x23mm¥3av o+ 7k (4)

5.8mm x 10.2mm Ball Cap (4)
5.8mmx 10.2mm R—JbF ¥ v 7 (4)

O[5

Shock Top Plastic Cap (4)
Yav I b TTIIRAFYIF v T (4)

VW

M1.4 x 14 x 20.5mm 5.25T Spring (4)
M1.4x 14x20.5mm 5.25T A 7Y >4 (4)

ACVANCE ==

#350 Oil
#3504 11V

/A\\ Li
( /) =
\—

Bottom Cap (4)
RELFvv7(4)

@

Upper Cover (4)
7y IN—HI\— (4)

Ol

Adjustable Ring (4)
AIAHEY T (4)

Aluminum Spring Base Cover 13mm (4)
FIVER T HGR—ZH/5—13mm (4)

(o

M3 x 6mm Button Screw (1)
M3x6mm RZVZX5 1) 21— (1)

(-

M3 x 8mm Button Screw (2)
M3x8mmRZVA7 11— (2)

(eeszzn

M3 x 12mm Button Screw (6)
M3x12mm RKZ X5 1) 12— (6)

O

4.8mm Ball Stud (3)
4.8mm R—JLAZ v F(3)

4.8mm Servo Ball End (1)
48mm B —RR—)bT> F(1)

D

M3 x 6mm Flat Screw (5)
M3x6mm 75w F A1) 21— (5)

e

M3 x 8mm Flat Screw (7)
M3x8mm 75wy FRY YU a—(7)

[ s

M3 x 10mm Flat Screw (3)
M3x10mm 73y bRV 1) 21— (3)

)

M3 x 15mm Flat Screw (4)
M3x15mm 75y FR2 1) 21— (4)

21mm Turnbuckle (1)
2Imm Z2—=>I1\v 7L (1)

T
I

38mm Turnbuckle (1)
38mm Z—/I\v b (1)

©l

3MM Flat Head Washer (6)
SMM 735w Ay F7v 2 +— (6)

©l

M3 x 6 x 3mm Spacer (1)
M3 x 6 x3mm ANR—14— (1)

Ol

M3 x 6 x 3.5mm Spacer (1)
M3 x 6 x3.5mm AX—H— (1)

B
©==0

Servo Saver (1)
H—Re1/13—(1)

- 28 -



16. Parts Include / 851

E&HBIN—Y

‘ IIIII ” ’”" lIIlll
i i

Battery Tray Plate (2)

Ny7FY—FrL—=TL—F ()

Battery Mount (2)
NYyTFU—=TIV (2

Battery Lock (2)
Ry7FUavy(2)

Servo Mount (1)
=Ko k(1)

= I

e~
J

Front Fan Mount (1)

Zavb77oo7 M)

— P
E—"]n

Rear Fan Mount (1)
U777 EF0)

Graphite Servo Plate (1)
T2774 b—R7L—F(1)

©L

Battery Tray Spacer (2)
Ny TY—FL—ZAR—H—(2)

©E==)

8mm Servo Post (1)
8mm H—REZX k(1)

e o

Battery Holder (2)
Ny FY—RILE—(2)

I

)

Double Sided Sticky Tape (1)
mET—7 (1)

BAG 8

 I—

M2 x 9.8mm Pin (4)
M2x9.8mm £ (4)

T

M1.6 x 5mm Socket Screw (4)
M1.6x5mm Y45y FX71) 21— (4)

T

M3 x 6mm Button Screw (1)
M3x6mmRZV A5 1) 1—(1)

I

M3 x 10mm Button Screw (2)
M3x10mmARZV AT 21— (2)

[

M3 x 8mm Flat Screw (2)
M3x8mm 75w FRAIJa1—(2)

]

M3 x 10mm Flat Screw (4)
M3x10mm 75w b RT1—(4)

[ | D

Antenna and Antenna Rod Head (1)
FUTF&TVTFFOY EAY F(1)

Flanged Nut - 4mm (4)
77>7IF v k-4mm (4)

C==

Body Clip (10)
RTF4—2Jv7(10)

O
9

4mm Adaptor (4)
dmm 7 E TR —(4)

©

Body Post Cushion (4)
RT4—

O O

Foam Bumper (2)
ZA—=LINVIN—(2)

RAMIwoar (4)

Antenna Post (1)
7T FRA R (1)

(Ioooooooooooooooog]]

Front Body Post (2)
787 b RF4—RIF ()

GOOOOOOOOOOOOOOOD

Rear Body Post (2)
Y7 -R714—KX F(2)

Bumper (1)
ININ—(1)

- Alummum Upper Bumper (1)
FIVETYvIN—=ININ—(1)

=99 =



DRIVER (#8)
REX CHAN

DATE 04 7 03 7 18

WJI/HW(%“/

FINAL POSITION (susema) TQ & A1 BEST LAPS (mtsmign 17.987

CTIRCUIT (F##)

RC ADDICT (TITC 2018)

M Place () [Jindoor (z=m) Outdoor (&5
Y105 CATVEJRADIOICONTROLT B Track (8i) [V Asphalt (z®) [ Carpet ()
TN W Traction @z [V High (%) [J Medium (%) [ Low @)
SEFEEERET EZ;Z?@ Ml Track Condition (geski) [ |Flat (F48) Bumpy (ifiz)
Solid Axle 0.5 mm Q) Wheel Hex l = | shockabsorber #mz | TN
(megam  ASpool (K 4 oil GARIE) (Re3.26)
8 BELTTENSION ADIUSTMENT | i = mm 450 52 mm
[ Gear (=) Jbl-a‘-*zavg./ = 0 mm i # —_—
(HRE/E ) @ © ) - : 5 Camber Angle
oo @K@i ] ];'w/—CHub (e %ﬁ: | (shmsm) .
= Up Lt Q« Il”g DComposlte \/! Ioles 2.5
— . 2 mm | ————
ng)y oW s ) 0w 5 { (V] Aumi | — Sway Bar (p5#if3)
Rolling Shim 8 ’——~—5 Spring (3#3%) 13 mm
APVATE mm .
7 mm 4 nm @ i RP26~28 —_— iy
2 mm e Droop (HE{7i2)
~| Bladder Foam
0.5 mm | cammamise) 3.8 mm
——\- S Yes["] No[/] | Downstop
SUS.CENTERGARVITY = —R bound (i’d— (R 5 IEPR L)
Viimmiy, FF [J4smm [Fsomm || RebOUN £ 5 Hi
uwt " =
. @ @ 1.5 mm FR [J4smm [As0mm |= 0 *
DLOW'F T N D Toe Angle (i)
2 mm S| 7RAvEL 9mm -1
Gear Diff I A Tl | Ride Height
Spool
’ g L Spool (L#) L 7| ol oaam) L
[V Gear @ast) I 56 mm
[G:5:3: 759 ] i i A0
. i 5 Camber Angle
G00N1L39 wtiy 1.5 mm @ ; s P';m'; %ﬁ:oles (M) .
’ Puddy SUS. CENTER GARVITY 7.7 mm —2'5
(R 1.5 mm RF [J4smm [Zsomm - Sway Bar (F5#i®)
RR [J4smm [Fsomm Spring (3#35%)
mm - | i 1.2 mm
~ Rolling Shim N —_—
\ 2 gLM Omm 51 mm| P28 e
o) 2 mm 123 /| Bladder Foam ! =
| [Jcomposite | [BELTTENSION ADJUSTMENT Tt 4.8 mm
et \ WwhFoay
mm E“ Aluminum lé‘l’ Yes D No Downstop
: () () Rebound () (R LEPR{SD)
- S > LI_\.\_ el e
Wiy, = Vvt [ % 4 mm
[Jura - g} [Jrow ¥ /ﬁg 4
9= R Toe Angle (%fa)
‘/ [ow = @ll.l._l.llg ! Wheel Hex T & Notes (fiikt) 5
1.5 mm_ () TRAVEL 9mm 2

(W) YIHILO

! ééiiiﬁi
WIOTH £ I DU L‘J T ;ijD @ 0000 o [e] (- I4 0‘10)@»‘ 9 llmmll TN ;1 WIDTH 248
187 imm l o ® S == 184 imm
E[Q ©0]0 A
NA W u:}
i /4 (IS
\ sax-ussmut::da(m(!) ) [swwsamison vm  pf ppe spaCER
\J \ WHEEL BASE [ sasasmen bl I f [T O DowE\mOZ
v i I 256 mm | WEIGH 1353
FRONT (R7%) REAR (#77)
(Tmi;;e) RE36 £26021 I RE36 #26021 | Spur Gear (k##) 87 T 64p _ Pinion Gear (E$7th) 55 T
Comy I —| Motor (5@ HWG3 17.5 Battery (mit) Scorpion 6000
(',,2';?" Origin (FFE2%) I Origin () | ESC (m# ORCAVRITRA B32 Servo () Sanwa PGS-CL
Body (#) BRZGT Wing (RR) ORIGIN
mg)EEI Origin (%) I Origin (J7%5) I y ! T g T
. . . inion x 1.9) :
; Final Drive Ratio (gtt) pur/¥in
Tkgl;(e)Treatment MG3 I MG3 I ( 30 ):1




DRIVER (&R

DATE s s
/ [ [T ¥, FINAL POSITION (#semis) BEST LAPS (au:mi%)
& A Z / A B Place () [Jindoor (s  [] Outdoor (z5h)
| 10)5CATEJRADIDJCONTROL Eiﬂﬂ W Track (i84) DAsphalt (#3) |:| Carpet (i)
SETITING == B Traction @n#Esn [ High (%) (I Medium ¢ [] Low ()
srrEERT 2777 B Track Condition (8i#m) [ JFlat (Fi8) [ ] Bumpy (M%)
Solid Axle mm ) Wheel Hex [P shockabsorber 1R 2 YR
gt [Jspool (zs) f — (e 35)
(ABEEE) —~ £ | oil GhmmE)
BELTTENSION ADJUSTMENT |  FEie mm
Oeear wst) | |pisvay @1 1 mm L 5
mg/ER) || O 0 3] | b ; Camber Angle
| | < o ] mb 7, aoen (M) o
R CEIRE zi ] composite A\A i oles
puddy | | CJuow = ) vz o == T | "Sway Bar (%)
Rolling Shim ——| Spring (35%)
° (7740 mm | mm
i -
12 8 mm_ [ Droop ()
|-| Bladder Foam
Ff@1 | cammssises) mm
5 Yes No Downstop
SUS. CENTER GARVITY |= *@ D (485 L FRAT)
FF [Jasom [Jsomm |5 Rebound (3it7&) y —-
FR [Jasmm [Jsomm |= °
__T___\:T Notes () Toe Angle ()
N
Gear Diff PR o AT Tl | Ride Height
Spool =
s oo O L mm 72 ol cume (Re155)
[JGear (s ) I_;II;] _v (| o zmm mm
= o = #
(RRE/ ) ; .
Wt/g — o ) /\_ | Piston (mz) Ca"(l;;;é)ngle
5 L—) [\[ 2 3 4 Holes
Puddy SUS. CENTER GARVITY mm —
(:fgﬂf‘) mm e e —
- Sway Bar (p5#ii2)
(0 RR [J4smm [Jsomm [F| SPFing (5)
=n Rolling Shim N T
° i e ————————
@ mm L]_Jlil mim: L, Droop (EE{712)
thin 12 3 . ’,\E B!adder Foam
L—_"?LI_I [] composite BELT TENSION ADIUSTMENT % (HETRARIEER) mm
WEFas
mm E [JAuminum r/ao/ @ Yes[ ] No[ ] Downstop
\ (O @) —| Rebound () (§7 95 LEFR{32)
Wiy jo— et mm
ow: @50 Sepcl . |
UJ 7 Toe Angle (&%)

[CJrow F @!“u!ul@

Wheel Hex

Notes (f##E)

(HP) WIHILO

Wi £ ] 90000 o&
/mm S T7 G
O o/ |:
74 _,—I
Upper Deck =
TyvI—Tv¥ &
[ sax-as33rsosofe ()

[ sx-as33/5T Standard (srs)

/au CHASSIS
o KT e—

[ saK-As22/5T standard (s2)

[ saxaszumustte v b
\ DSAK-ASSB/HAHard (=) : . G ARSSPACER . m':"
L . \ WHEEL BASE [ shmains O [10owN Y]
’ ‘t:—:,tﬁ fmm | WEIGH ____ ﬁi:L
FRONT (i) REAR (#7)
e I I SpurGear (kw#m) . T * Pinion Gear (%#7#) T
Compound I l Motor (B%) Battery (@it
(BB
Insert I | ESC (mm) Servo (fABEz)
(B4E8)
\(Ig)eel I I Body (&) Wing (=)
— : : . ( Spur/Pinion x 7.9) : 1
Tire Treatment I | Final Drive Ratio (#itt) )
(BEk) ( ): 1




DRIVER (&8)

DATE s/ Ve
FINAL POSITION (s BEST LAPS (mt:mis)
JﬂV/ N ...=—==
/1 M Place (2 [indoor (zm) [J outdoor (z5)
[ 10)SCATEJRADIDICONTROL W Track (i83t) [JAsphalt z#  [] Carpet (&)
SETTING -— W Traction (&) []High (%) [JMedium (5) [ Low ()
SEEETIT /‘9&7@ [ Track Condition (#ie4ri®)  [_|Flat (F8) [] Bumpy (i)
Solid Axle mm . Wheel Hex l 7E shockabsorber #R2 (IR
(ERIZEE) [ spool () Z7 | ol camen (ReEE)
= BELT TENSION ADJUSTMENT mm KN mm
[ Gear (st lb}-v—/s/ 2 mm i i
il o
- Wt/g EIU"-t i& rE [ compste r& \| 2 3 4 Holes
A mm | —————
F:;;g)y DLOW'F ATHAR = [CJauminum £ T - Sway Bar (p5#it2)
Rolling Shim — Spring (F$)
@ AT () mm | L
1 O mm_ [ Droop (#E{712)
~| Bladder Foam
f@ | (ummzmme) mm
S Yes["] No[] | Downstop
SUS. CENTER GARVITY |z| ———————————— | smsti-ps)
FF [Jasmm [Jsomm |2 Rebound () mm
fl %
FR [(J4smm [Jsomm |= :
N = —_— ] Toe Angle (%)
Rolllng Shim T | Notes (ag)
% 2
Gear Diff ['spool () ARS D“’SDNC‘ - shockabsorber @R | Rl
p1) EniEE) —‘ y 77| oil wam DELE)
[JGear (st ®) —Y ___uf 4 mm
(/R ) 7 m &
i Camber Angle
Wt/ ) A\_ Piston (&%)
g ° ? mm — 2 3 4 Holes GHEm
’ Puddy SUS. CENTER GARVITY | * - -
(F) mm RF [J4smm [Jsomm - Sway Bar (p5#iig)
RR [Jasmm [Jsomm [| SPring (59
’\\ Rolling Shlm > ___
|_"_| mm Droop (HE{T12)
[{-\E Bladder Foam
[ composite | [[BELTTENSION ADJUSTMENT (ARIRAES) .
S W73y
DAlumlnum ‘EQ Yes[:| NoD Downstop
©)] @) —| Rebound () (R L PR L)
O
1521 I il i
Ll L : ( Toe Angle (&f)
T \‘Q Notes () o

i

ox..

(W) "YIHILO

éDéDDDD

2
K} » 0000 o@ac aE[CI0700] ©
5 Q%ﬁ/ﬂf L7/ [ em——=0
| 74 5
Upper Deck
TYR—Tv¥
[] sax-as3arsosoft ()

[ sAK-As33/sT standard (%)

A xvve—2

Sl I

MAIN CHASSIS

[[] sax-as22/sT standard (sis)
[] sax-as2z/mui stiff )

4 ARS SPACER

[Jsax-asazmaHard ()
\ WHEEL BASE [Jsaens e e s DUPDDOWM_
< 1 i
M / /mm | WEIGH = —— J’_
FRONT (&%) REAR (#J7)

Tire I | Spur Gear (k) T Pinion Gear (7t) T
Compound I | Motor (%) Battery (@it
(B&BEf)

I | ESC (m#m) Servo (fafEss)
(B488)
\(gg?d I I Body (1) Wing (&%)
Tire Treatment I I Final Drive Ratio (#tt) ( Spl(jr/PlﬂlOn)X. 1.9 )+
(B&7K) N




Spare Parts & Optional Parts
ANTIN=) & FTatIvin—y

)

/“\\‘ /
L(@g

Uy

)

° (o
N

e

(¢

R

s e \@
‘] (!
3RAC-BS4804/TE  ¥680 3RAC-BS48RO/TE ¥680 3RAC-BS58HS/TE  ¥850 3RAC-DPO9 ¥680 SAK-AS521 ¥2710 SAK-A521/A ¥510 SAK-A521/B ¥420
7075 Aluminum 4.8mm 7075 Aluminum 4.8mm 7075 Aluminum 5.8mm Big bore pistom 38T Gear Diff Set 387 Gear Diff Replacement Set - 38T Front Pulley
Hex Ball Stud H=4 (4pcs)  Roll Bar Ball (4pcs) Hex Ball Stud H=5 (4 pcs)  1.1x4 ADVANCE 2K18 EVOF ADVANCE 2K18 EVOHI38T  ADVANCE 2K18 EVOH]
48mm7IVSR—IVRRY K 48mm7iLI0—jb/S— 58mm7IVIR—IVARYE  EyoR7EVR BTFT7T7v b ETFIHI=+ NI VT gy | TS—1) —
£4mm - 4pcs - 4pcs £5mm - 4pcs Fl.1x4 +3.5mm 7uzx¥y
& > / 2 S, Z @ -
/’ % @ ‘ge’\ N 41"@
Lo, S, ~
e ’
SAK-A522/MH ¥6090 SAK-A522/SH  ¥6430 SAK-A522/ST  ¥5580 SAK-A523 ¥1690 SAK-A524 ¥510 SAK-A525 ¥510 SAK-A526 ¥1350
Medium Hard Main Chassis ~ Super Stiff Main Chassis Standard Main Chassis ARS Rear RF Suspension Front Suspension Arms ADVANCE 2K18 EVOA Suspension Mount
2.25mm For Advance 2K18  2.5mm For Advance 2K18 2.25mm For Advance 2K18  Mount For Advance 2K18 UTHRT7— L For Advance 2K18
ADVANCE ?“? EVOHi ADVANCE 2KI8EVOJi] ~ ADVANCE 2KIBEVON] ~ ADVANCE 2KI8EVOfi ~ ADVANCE2KIB8EVOFl  ADVANCE 2KIBEVOF  ADVANCE 2K18 EVOF
22WIRAAY TN Y~ e BAf Yy~ 225MIEBRAL YT ¥~ ARSUTRFHFATYY L JOYMFRT—L UPHRT— L HRIIVE

S IFAT LN FERE)

SR=R=RT 17

- BN B ()

3

7 N=
SAK-A527 ¥2030 SAK-A528 ¥3050 SAK-A529 ¥2540 SAK-AS529/A ¥510 SAK-A529/B ¥250 SAK-A529/C ¥340 SAK-A529/D ¥340
Bulkhead For Motor Mount For Steering System For Steering Post For Steering Spacer M4 x 5.6  Mé x 5 x 2.8 Nut For 4mm Steering Flot Head Washer
Advance 2K18 Advance 2K18 Advance 2K18 Advance 2K18 x 1.1 For Advance 2K18  Advance 2K18 (speciclly) For Advance 2K18
ADVANCE 2KIBEVOF] ~ ADVANCE2KI8EVOF} ~ ADVANCE2KIBEVOF} ~ ADVANCE2KIBEVOF} ~ ADVANCE2KIBEVOM  ADVANCE 2KIBEVOM] ~ ADVANCE 2K18 EVOFR]
19V E E—2—IIVk AFTIVTYAT I AFTUIGRAS AFTVITAR—H— Méx5x28F k Amm A77VYTT 5y b
M4x56x1.1 ANy BTy v — (WIEE)
\
®) =
© e .:
% =
SAK-AS530 ¥1690 SAK-A531 ¥1180 SAK-A532 ¥1520 SAK-A533/HA  ¥2030 SAK-A533/SO  ¥1690 SAK-A533/ST  ¥1860 SAK-A534 ¥510
Bulkhead Cover For Front Graphite Shock Rear Graphite Shock Standard 2.0 Graphite Upper  Standard 1.5 Graphite Upper  Standard 20 Graphite Upper M5 x 7 X 1.5 Brass Spacer
Advance 2K18 Tower For Advance 2K18  Tower For Advance 2K18 ~ Deck For Advance 2K18 Deck For Advance 2K18 Deck For Advance 2K18  For Advance 2K18
ADVANCE 2KIBEVOR ~ ADVANCE2KIBEVOM  ADVANCE2KIBEVOR ~ ADVANCE2KIBEVOJ]  ADVANCE 2KI8EVOM  ADVANCE2KIBEVOfl  ADVANCE 2K18 EVOS
1LY KhIS— U5774b7aY A ISTRARITY 20mERTITT AL LSmEBYITTAL  20mFRTTT7A LT MSXTX 1.5 HEANR— -
vYRT— IvyRI— TyR=TyRORTMH)  Tyn-Fud v R=F F(HFHH)

3@@;§§

&

5006

o
g
.9,

St

SAK-A535 ¥4230
Low Profile Big Bore Shock
For Advance 2K18
ADVANCE 2K18 EVOR
O—7a771IVEvIRT
PE e

SAK-A536 ¥3050
Aluminum Servo Mount
For Advance 2K18
ADVANCE 2K18 EVOF
TIVEH—RIVVb

SAK-A537 ¥680
Battery Tray For
Advance 2K18

ADVANCE 2K18 EVOA
Ny TF)—hL—

TS-S5410 ¥340
M4 x 10mm

Set Screw

M4 x 10mm
tybRIY)2—

3RAC-BE4816/V2  ¥310
4.8mm Ball End Set

- 16mm & 12mm /V2
48mmA—ILIV FEyh

- 16mm & 12mm/V2

3RAC-BE4816/V3  ¥250
4.8mm Ball Cap Set
-16mm_V3

4.8mm R— ¥+

Ty -16mm_V3

3RAC-BS48H5/BK ¥1020
4.8MM Hex Ball Stud L=5
(10 pcs) - Black 7075
4.8MM AV TR R—]VA
2w R 1=5(7)L=27075)

)
.9
S
@@@@@ S

=

&

@@@@@@@

9

g¥9
Foe%

:
¥oi-
st

75
e

Gx

,

3RAC-BS58H4/TE ¥1530
7075 Aluminum 5.8mm
Hex Ball Stud H=4 (10 pcs)
-Teflon Coated

70757 1LZ5.8mm HexR—
JVR %y KE4mm (10pcs)
-F7ayaA=F4vY

3RAC-BSS58H5/BK ¥1520
7075 Aluminum 5.8MM
Hex Ball Stud L=5 (10 pcs)
- Black
58mm7IVIR—ILARY F
£5mm - 10pcs(F5v7)

3RAC-BS4806/TE ¥1530
7075 Aluminum 4.8MM
Ball Stud L=6 (10 pcs)

- Teflon Coated
707577 1L 4.8MM R—JL
A%y FEémm (10pcs)
-F7aY3=F4VYT

3RAC-BS480975/TE ¥14690
7075 Aluminum 4.8mm
Ball Stud L=9 (10 pcs)

- Teflon Coated

48mm7 IV R—IVRAZY
ZIWEIMm - 10pcs
(F7arya—54>%)

3RAC-SC03 ¥310
M1.6 CS1.6 x 5mm Socket
Head-Socket (10pcs)
M1.6 CS1.6 x Smm V47w b+
A FY4oy M10pcs)

3RAC-TR328
64 Titanium 3mm
Turnbuckle - 28mm (2 Pcs)
64FZ2>3mmA— I\
21U - 28mm(2pcs)

¥430

3RAC-TR332
64 Titanium 3mm
Turnbuckle - 32mm (2 Pcs)
64F Z3mmE—/\y
21U - 32mm(2pcs)

¥540



(BT A = I [N, [ A
| N YV L S NI
VYV VVCD i Gl G R C TSl Do

Copyright © 2018 World Space CAD Industrial Co. / 2 E#fina s




